



SCREENING, DIAGNOSIS AND TREATMENT OF TB INFECTION

Aurelia Schmalstieg MD

I have no conflicts of interest or financial relationships with interests discussed in this educational activity

WHY IS THIS TOPIC IMPORTANT?

"TB incidence is returning to prepandemic levels. TB diagnosis and treatment to interrupt transmission and prevention of TB through treatment of latent TB infection are critical to U.S. TB elimination efforts." Centers for Disease Control and Prevention

Morbidity and Mortality Weekly Report March 24, 2023

Tuberculosis — United States, 2022

Kimberly R. Schildknecht, MPH^{1,2}; Robert H. Pratt²; Pei-Jean I. Feng, MPH²; Sandy F. Price²; Julie L. Self, PhD²

Incidence of reported tuberculosis (TB) decreased gradually in the United States during 1993–2019, reaching 2.7 cases per 100,000 persons in 2019. Incidence substantially declined in 2020 to 2.2, coinciding with the COVID-19 pandemic (*J*). Proposed explanations for the decline include delayed or missed TB diagnoses, changes in migration and travel, and mortality among persons susceptible to TB reactivation State and Territorial Epidemiologists' surveillance case definition.¹ Midyear U.S. Census Bureau population estimates[§] are used to calculate national, state-level, and age-stratified TB incidence. Fresons with TB are grouped by self-reported race and ethnicity according to federal guidelines.¹ Persons reporting Hispanic ethnicity are categorized as Hispanic or

MMWR 2023

Classic Conceptualization of TB Uninfected Latent Active Dead
Updated Conceptualization of TB: Incorporates Three Elements: 1) Subclinical stages from which transmission may occur without recognizable symptoms (extra boxes with grey shading) 2) Regression/resolution to milder disease possible (bidirectional arrows) 3) The potential for diagnosis and treatment before recognizable symptoms develop (upper arrows to "Treated") Treated
Uninfected Latent Incipient Symptoms Recognized Dead
Am J Respir Crit Care Med 2021



CDC Centers for Disease C CDC 24/7: Saving Lives, Protect	control and Prevention ng People™	Search C	٤
Think. Test. Treat TB			
★ Think. Test. Treat TB Resources	Think. Test. Treat TB		
Partner Toolkit Healthcare Providers About The Campaign	THINK TEST B		
Stay up to date with the Think.		On This Page Overview	





WHY IS THIS PERSON BEING EVALUATED FOR TUBERCULOSIS?

- Have they been named as being a contact to someone with active tuberculosis disease?
- Are they currently seeking care for another medical condition that makes them more likely to develop tuberculosis disease?
- Are they spending time in an occupational or residential setting that makes it more likely for them to have been exposed to tuberculosis?



ALSO, NEED TO KNOW...

- Have they ever had tuberculosis in the past?
- Been around someone with tuberculosis?
- Had a positive test for tuberculosis in the past?



HIGH PRIORITY CANDIDATES FOR SCREENING:

HIGH RISK OF TUBERCULOSIS INFECTION:

- Persons who have spent time with someone who had TB disease
- Persons from a country in which TB is common
- Live or work in high risk settings like correctional facilities, nursing homes, shelters for people experiencing homelessness
- Healthcare workers who care for people at increased risk for TB disease
- Mycobacteriology lab personnel
- Infants, children and adolescents exposed to adults who are at increased risk for Tb infection or disease

MORE LIKELY TO DEVELOP TUBERCULOSIS DISEASE:

- Persons living with HIV
- Persons who became infected with TB bacteria in the last 2 years
- Babies and children
- Persons who use IV drugs
- Persons who have other conditions that weaken the immune system
- Persons with a history of inadequately treated TB
- Elderly persons
- Persons with renal failure, diabetes mellitus and silicosis

"Flexibility should be used in defining high-risk groups for testing...definitions should be made at the local level according to local demographics and TB epidemiology"

CDC Training Module 3

"TARGETED TESTING"		
People at High Risk for Exposure to or infection with <i>M. tuberculosis</i>		
 Contacts of people known or suspected to have TB disease People born in or who frequently travel to countries where TB disease is common, including Mexico, the Philippines, Vietnam, Indla, China, Hatit, and Guatemala, or other countries with high rates of TB People who live in, or have lived in, high-risk congregate settings (for example, homeless shelters or correctional facilities) Employees of high-risk congregate settings Health care workers who serve patients with TB disease Populations defined locally as having an increased incidence of LTB or TB disease, possibly including medically underserved, low-income populations, or persons who abuse drugs or alcohol Infants, children, and adolescents exposed to adults who are at increased risk for LTBI or TB disease 		



IF INTERFERON GAMMA RELEASE TEST OR TUBERCULIN SKIN TEST IS POSITIVE...

Review signs and symptoms again

and

Perform chest radiography

 Collect sputum for AFB smear, culture and MTB NAAT if there are signs and symptoms of TB and/or chest xray is abnormal









GUIDANCE FOR LTBI TREATMENT FOR PEOPLE LIVING WITH HIV

Treating LTBI to Prevent TB Disease in People with HIV

Indications

- Positive screening test^a for LTBI, no evidence of active TB disease, and no prior history of treatment for active disease or latent TB infection (AI)
- Close contact with a person with infectious TB, regardless of screening test result (AII)

https://clinicalinfo.hiv.gov/en/guidelines/adult-andadolescent-opportunistic-infection.Accessed (August 26, 2023) [pp X-1]

	WINDOW PROPHYLAXIS
Once expc	e TB disease has been ruled out, children who are younger than 5 years of age who have bee used to TB should receive LTBI treatment, even if they have an initial negative TST result.
Chilc	Iren should be retested 8 to 10 weeks after they were last exposed to TB.
Wind nega	dow prophylaxis can be stopped only if: the child is now older than 6 months, repeat TST is ative, and repeat TST was collected at least 8 weeks after last contact with the infectious per
	CDC Training

IF THE PATIENT DECIDES NOT TO START TREATMENT FOR LTBI

• If treatment is not initiated, provide education to the patient about the signs and symptoms of TB

• Discuss the test results with the patient and document them clearly

• Continue to perform risk- benefit assessments in the future

In general, an "intention to test should be an intention to treat" so be sure to document reason why treatment is not being initiated



- Make sure the person is given documentation of their positive test and completion of treatment
- Educate them that they would be expected to have a positive test for TB in the future, but this does not mean that their treatment didn't work















- Negative IGRA results for contacts to persons with infectious TB should be confirmed with a repeat test 8 to 10 weeks after their last exposure to TB.
- A positive IGRA result can be caused by certain nontuberculous mycobacteria (M. kansasii, M. szulgai, M. marinum)

IGRA Result	Interpretation		
Positive	M. tuberculosis infection likely		
Negative	M. tuberculosis infection unlikely, but cannot be excluded especially if 1. Patient has signs and symptoms of TB		
	 Patient has a high risk for developing TB disease once infected with M. tuberculosis 		
Indeterminate (QFT-Plus only)	The test did not provide useful information about the likelihood of M. tuberculosis infection. Repeating an IGRA or performing a TST may be useful.		
Invalid or Borderline (T-Spot only)	The test did not provide useful information about the likelihood of M. tuberculosis infection. Repeating an IGRA or performing a TST might be useful.		

CDC Training Module 3







FOR TREATING	3 LTBI
In our work was a second of the second of th	
Centers for Disease Control and Prevention CDC 24/7: Saving Lives, Protecting People™	Search Q
Morbidity and Mortality Weekly Report (<i>MMWR</i>)	
Guidelines for the Treatment of Late	nt Tuberculosis Infection: Il Tuberculosis Controllers

Priority rank*	Regimen	Recommendation (strong or conditional)	Evidence (high, moderate, low, or very low)
Preferred	3 mos isoniazid plus rifapentine given once weekly	Strong	Moderate
Preferred	4 mos rifampin given daily	Strong	Moderate (HIV negative) [†]
Preferred	3 mos isoniazid plus rifampin given daily	Conditional	Very low (HIV negative)
		Conditional	Low (HIV positive)
Alternative	6 mos isoniazid given daily	Strong ⁹	Moderate (HIV negative)
It am attract	O many inspirated strong deaths	Conditional	Moderate (HIV positive)
Alternative	9 mos isoniazio given dally	Conditional	Moderate

MMWR 2020

Drug	Duration	Dose and age group	Frequency	Total doses
Isoniazid* and rifapentine†	3 mos	Adults and children aged a 12 yrs Isoniaizi: 15 mg/kg rounded up to the nearest 50 or 100 mg; 900 mg maximum Rifapentine: 10-140 kg, 300 mg 14.1-25.0 kg, 450 mg 25.1-32.0 kg, 600 mg 32.1-49.9 kg, 750 mg 25.00 kg, 900 mg mari S500 kg, 900 mg mari mari Isoniazidi: 25 mg/kg; 900 mg maximum Rifapentine': sea bove	Once weekly	12
Rifampin¶	4 mos	Adults: 10 mg/kg Children: 15-20 mg/kg** Maximum doss: 600 mg	Daily	120
Isoniazid* and rifampin [¶]	3 mos	Aduits Isoniaidi's Torg/kg:300 mg maximum Bifampin's 10 mg/kg:600 mg maximum Children Isoniaidi': 10-20 mg/kg:75:300 mg maximum Bifampin': 15-20 mg/kg:600 mg maximum	Daily	90
lsoniazid*	6 mos	Adults: 5 mg/kg Children: 10-20 mg/kg ⁺⁺ Maximum doss: 300 mg	Daily	180
		Adults:15 mg/kg Children: 20–40 mg/kg ⁺⁺ Maximum dore: 900 mg	Twice weekly [§]	52
	9 mos	Adults: 5 mg/kg Children: 10–20 mg/kg ⁺⁺	Daily	270
		Maximum dose: 500 mg Adults: 15 mg/kg Children: 20-40 mg/kg ⁺⁺ Maximum dose: 900 mg	Twice weekly ⁵	76
* Isoniazid is formulated as † Rifapentine is formulated § Intermittent regimens m * Rifampin (rifampicin) is fo ** The American Academy of (Source: American Acade Diseases. 31st ed. Itasca), It The American Academy of	: 100-mg and 33 I as 150-mg tab ust be provided ormulated as 15 of Pediatrics ack my of Pediatrics IL: American Ac of Pediatrics rec	00-mg tablets. I via directly observed therapy (i.e., a health care worker observes the ingestion of me /via directly observed therapy (i.e., a health care worker observes the ingestion of me /o-mg and 300-mg capsules. use rifampin at 20-30 mg/kg for the daily regimen when I. Tuberculosis. In: Kimberlin DW, Brady MT, Jackson MA, Long SS, eds. Red Book: 2018 Re ademy of Pediatrics; 2018 829-53). ommends an isoniazid dosage of 10–15 mg/kg for the daily regimen and 20–30 mg/k	dication). prescribing for i port of the Com g for the twice-v	infants and toddleı mittee on Infectiou weekly regimen.









Drug	Potential adverse effects	Comments
Isoniazid	Elevation of aminotransferases Symptomatic hepatitis Peripheral neuropathy	Close follow-up and caution in patients with baseline liver disease
Rifamycins (includes rifampin,rifapentine, and rifabutin)	Cutaneous rash Hematologic abnormalities Flu-like illness Elevation of aminotransferases Symptomatic hepatitis Orange discoloration of body fluids	Consider multiple potential drug-drug interactions (i.e., warfarin, anticonvulsants, opioids, antiretrovirals) Isoniazid-rifapentine not recommended in pregnant women or women expecting to be pregnant during treatment Isoniazid-rifapentine not recommended for children < 2 years of age

	DOT FOR LTBI]
DO)T is required for LTBI treatment if using an intermittent (twice weekly) INH regimen	
Initia cons avail	ially, DOT was required for 12 dose INH + rifapentine weekly regimen, but now this is isidered optional in the guidance from the CDC depending on the setting and resources ilable	
DO ⁻ high	OT for LTBI is recommended in any situation where the risk of progression to TB disease is very n if the preventive treatment is not taken (for example in children and adolescents).	
lt m	nay also be considered if there is special concern for non-adherence to treatment	
	C	CDC 2020



THANK YOU!





• Is there evidence to show how we can best communicate the benefits of LTBI treatment?

• How can we better determine who will progress to active disease?

- If a person has had several exposures to TB over time, how many times is it reasonable to recommend that they take preventive therapy? Is there a limit?
- If a person decides not to take treatment for LTBI what is the best evidence-based strategy to follow them for progression to tuberculosis disease?